
  

 

 

 
  

  
    

 
 

  
 

  
  

 
 

 
 
 

 
 

  
 

  
 
 

 
 

           
                

 
 
 
 
 

 
 
 

RFQ 2025-008 
DESIGN/BUILD CRITERIA PACKAGE 

FOR WWTP HEADWORKS REHABILITATION 

CITY OF MARGATE 
Purchasing Division 

5790 Margate Boulevard 
Margate, FL 33063 

(954) 935-5346 
purchase@margatefl.com 

SUBMISSION DATE: Thursday, May 1, 2025 

SUMBISSION TIME: 11:00 am 

ALL RFQ SUBMISSIONS MUST BE RECEIVED BY THE PURCHASING DIVISION PRIOR 
TO THE DATE AND TIME SPECIFIED ABOVE 

Proposals received prior to the date and time above will be considered. Proposals received 
after the date and time above will not be considered and will be returned to the firm(s) 
unopened. 

2025-008 1 

mailto:purchase@margatefl.com


  

 

 
 

 
 

      
  

 
       

         
   

 
       

         
  

 
        

          
 

 
   

 
         

        
 

 
        
         

     
 

 
      

  
 

   
 

         
      

 
 

        
     

        
 

 

 

 

 

 

GENERAL PROVISIONS 

BASIC DEFINITIONS: 

Wherever used in the Contract Documents the following terms have the meanings indicated 
which are applicable to both the singular and plural thereof: 

Agreement/Contract - The written agreement between CITY and DESIGN BUILDER 
covering the WORK to be performed including other Contract Documents that are 
attached to the Agreement or made a part thereof. 

Contractor/Offeror/Proposer - a person or entity that has entered or is attempting to 
enter into a contract with the City to provide labor, supplies, or services to the City in 
exchange for salary, wages, or other remuneration. 

CITY/OWNER - The City Commission of the CITY OF MARGATE, FLORIDA with whom 
DESIGN BUILDER has entered into an Agreement and for whom the WORK is to be 
provided. 

ENGINEER – Engineer or Project Manager as designated by CITY/OWNER. 

Subcontractor - An individual, firm or corporation having a direct Contract with 
DESIGN BUILDER or with any other Subcontractor for the performance of a part of the 
WORK at the site. 

WORK - WORK is the result of performing services, specifically, including but not 
limited to construction, furnishing labor, soil borings, equipment and materials 
incorporated used or incorporated in the construction of the entire project as required by 
the Contract Documents. 

DESIGN BUILDER/DESIGN BUILDER ENGINEER – Contractor team who handles 
both the design and construction of the structure or project. 

Supplier - A manufacturer, fabricator, supplier, distributor, materialman or vendor. 

Project - Is the total construction for which the DESIGN BUILDER is responsible under 
this Agreement, including all labor, materials, equipment and transportation used or 
incorporated in such construction. 

Specifications - Those portions of the Contract Documents consisting of written 
technical descriptions of materials, equipment, construction systems, standards and 
workmanship as applied to the WORK and certain administrative details applicable 
thereto. 

2025-008 2 



  

 

  
 

   
 

  
 

      
       

    
           

       
        
             

 
 

     
  

         
        

        
       

        
       

   
 

     
      

        
   

 

        
  

 
 

           
   

  
 

         
      

       
         

           
   

 

        
  

 

CITY OF MARGATE 

REQUEST FOR QUALIFICATIONS – RFQ 2025-008 

WWTP HEADWORKS REHABILITATION 

PROJECT BACKGROUND: The City of Margate (City) wastewater treatment plant 
(WWTP) includes two semi-independent wastewater treatment trains, the East Wastewater 
Treatment Plant (Margate East WWTP) and the West Wastewater Treatment Plant 
(Margate West WWTP). The East WWTP has a current permitted capacity of 2.2 million 
gallons per day (MGD), and the West WWTP has a current permitted capacity of 7.9 MGD, 
both on a three- month average daily flow (TMADF) basis. The WWTPs are adjacent to 
each other, and the influent flow can be diverted to each WWTP as needed based on units 
in and out of service. 

East WWTP is a conventional activated sludge wastewater treatment process. Its liquid 
treatment process includes bar screens, aeration basins, and a secondary clarifier. Clarified 
effluent from the East WWTP flows by gravity to the West WWTP chlorine contact tanks for 
disinfection and is subsequently disposed of via injection wells located at the West WWTP 
site. West WWTP is a rotating biological contactor (RBC) facility that conducts liquid 
treatment via screening, grit removal, RBCs, secondary clarification, disinfection, and 
effluent pumping for disposal via deep injection wells. Solids handling for the West WWTP 
consists of two aerobic digesters/thickeners and two belt press filters. The City plans to 
divert all influent flows to the West WWTP in the future and decommission the East plant. 

The headworks structure of the West WWTP shows signs of corrosion requiring 
rehabilitation. To address these issues, the City is implementing a capital improvement 
project to rehabilitate the existing headworks structure and replace equipment. Specifically, 
the following upgrades are proposed: 

• Structurally rehabilitate the headworks facility, and replace existing bar screen, 
conveyor screenings, aerated grit removal system, electrical components, piping and 
other miscellaneous equipment. 

• Evaluation and rehabilitation of the odor control system, including the assessment 
and potential replacement of chemical dosing systems, scrubbers, pumps, and 
blowers to ensure effective odor mitigation. 

• Construction of a dump station and associated equipment near the headworks 
structure for internal City use. Currently, the dump station at the East WWTP is 
utilized, but with the planned decommissioning of the East WWTP following the 
completion of improvements at the West WWTP, the new dump station will be 
essential. The location of the dump station shall be evaluated and designed as part 
of this phase of the project. 

• Improvements to help maintain regulatory compliance, improve treatment capacity, 
and enhance overall headwork, dump station and odor control system performance. 

2025-008 3 



  

 

       
     

         
        

            
  

 
       

    
          

   
 

     
 

 

        
  

 

     
 

 
        

  
         

  
 

      
         

     
      

 
 

       
           

         
 

 
          

          
      

          
          

 
 

   
 

        
        

The City intends to deliver this project as a fixed-price design-build (FPDB) project. The 
Design-builder shall verify that its proposed design does not impact the ability of the 
remaining liquid and solids unit processes to treat the design flow rate of 10.1 MGD 
TMADF or the preferred 12 MGD. Any modification required in the downstream processes, 
both liquid and solids train, and that is not identified herein shall be considered in the 
Design-builder’s proposal and incorporated in the proposed lump sum cost. 

The City recognizes that some firms may have extensive experience in water and 
wastewater infrastructure projects but have not previously served as a Prime Design-Build 
Entity. To encourage participation from highly qualified firms, the City will consider firms 
without prior prime design-build experience, provided they can demonstrate: 

• Substantial experience in water and wastewater infrastructure projects, including 
work completed as a general contractor, subcontractor, or engineering firm. 

• A proven track record of successfully managing and executing projects similar in 
scope to those outlined in the RFQ. 

• A strong understanding of construction, engineering, regulatory compliance, and 
utility infrastructure. 

Firms without prior prime design-build experience are encouraged to highlight their relevant 
project history and technical capabilities in their proposal. Additionally, firms may partner 
with an experienced design-build entity or design and engineering firms to enhance their 
qualifications and provide a comprehensive approach. 

Disclosure Statement: This document, originally prepared by Hazen and Sawyer, was 
part of the package advertised by the City of Margate Department of Environmental and 
Engineering Services (DEES) under Request for Qualifications (RFQ) No. 2024-008, 
issued on April 5, 2024, for Design/Build Services for the West Wastewater Treatment 
Plant (WWTP) Upgrades. 

The City has elected to explore alternative approaches for project delivery. As a result, this 
document has been revised and modified by City employees to divide the project into two 
distinct efforts. The current package reflects these adjustments to better align with the 
City’s objectives and budgetary constraints. 

I. SUBMISSION CONTENT: The City has prepared the following instructions for the 
compilation of the RFQ in order to minimize costs and response time and to ensure review 
and evaluation of all applicants in a consistent manner. For that reason, each section of the 
RFQ response is subject to specific page limitations, as stated in these instructions. In 
addition, the paper size limit is 8 ½” x 11”, the minimum font size is ten point (10-pt) and 
lines of text may not be less than single-spaced. 

Each RFQ response shall include the following: 

Transmittal Letter – The transmittal letter for the RFQ must not exceed two pages, 
single sided. The letter shall provide the name, title, address and telephone number of 

2025-008 4 



  

 

          
           

 
 

         
            

           
     

       
 

 
      

    
             

            
         

 
 

       
     

 
        

   
       

   
 

      
        
       

          
         
 

 
            

   
 

     
 

 
            

 
 

       
       

   
 

  
 

the official corporate contact, and an alternate. These individuals shall have the 
authority to bind the consulting firm and shall be available to attend appropriate 
meetings. 

Corporate History – Briefly describe the corporate history of the company. Also, 
describe the corporate history of any joint ventures or key sub consultants proposed for 
any of this type of project. Firms that are short-listed may be required to submit audited 
financial statements to demonstrate current financial condition and stability that will 
become public information as provided in Chapter 119, Florida Statutes (up to two 
pages maximum, single sided). 

Corporate Qualifications – Summarize relevant corporate experience that 
demonstrates specific knowledge of similar projects and services completed within the 
last five years in Florida. Provide a short description of the qualifications of specific 
people assigned to this project as they relate to the type of work to be performed. This 
narrative is in addition to Standard Form 330, Architect-Engineer Qualifications. No 
page limit. 

Overall Design Aspects – Provide a summary of technical and design aspects of the 
proposed design/build project, no page limit. 

Project Team – Identify key personnel and their qualifications for these services. Also 
describe qualifications of assigned support personnel (four pages, single sided 
maximum). In addition, attach one page current organization chart if not already 
included as part of the SF330 forms elsewhere. (not counted as part of the page limit). 

Personnel Assigned and Availability – Personnel proposed for the project, including 
all sub consultants, must be identified and their qualifications provided. Availability of 
the assigned personnel must also be described, including an estimate of current 
workload and future commitments for each person. Such descriptions must be made 
both in terms of man-hours per year and as a percentage of total workload (no page 
limit). 

Price Proposal – Shall be provided upon commencement of the negotiation process, in 
accordance with the Submission Requirements in Section III paragraph C. 